

**BA FENG FOAM CO., LTD.**

16, Kao-Chung (2nd Rd.), Ta-Hsi-City, Taichung Hsien,  
Taiwan, R.O.C.

The following merchandise was submitted and identified by the results on:

Type of Product : Foam

We have tested the submitted sample(s) as requested and the following results were obtained:

**Test Requested:**

1. Constant Deflection Compression Test
2. Dynamic Fatigue Test By Constant Deflection (50,000 cycles)

**Test Methods:**

According to clause 4.2 and 4.3 of CNS 4472-83/ISO Method of Test for Flexible Urethane Foam (for Custom)

**Test Results:**

## 1. Constant Deflection Compression Test

Sample	Original thickness (mm)	After test (mm)	Thickness loss (%)
Foam	21.2	17.2	18.4

## 2. Dynamic Fatigue Test By Constant Deflection (50,000cycles)

Sample	Original thickness (mm)	After test (mm)	Thickness loss (%)
Foam	21.2	17.2	18.4

Testing Period: Jan. 13, 2006 - Jan. 23, 2006

Signed for and on behalf of  
SGS Taiwan Ltd.

  
Test Manager